

Specification Rubber Test Results

This is to certify that, at the request of customer, we have performed the quality inspection of the under mentioned goods:

Commodity: STANDARD THAI RUBBER (STR3L/5L)

Laboratory: RUBBER ESTATE ORGANIZATION

Test Result

Date tested: 20/08/2013

Your ref.	Dirt %	Ash %	VM %	N %	WALLANCE			Mooney Viscosity ML 1+4 (100°C)
					Po	P30	PRI	
STR	0.008	0.20	0.17	0.36	37.0	33.9	91.6	66.6
AVG	0.008	0.20	0.17	0.36	37.0	33.9	91.6	66.6

We certify that all the tests which we have carried out on the samples submitted to us are consistent with the description.

Date of issue: DC/ to / 2-07' B